

# EXAMPLE

## IOWA DEPARTMENT OF TRANSPORTATION OFFICE OF MATERIALS TEST REPORT – MISC. CALIBRATION LAB LOCATION – AMES

MATERIAL.....TENSION TESTER  
INTENDED USE.....BRIDGE CONSTRUCTION  
PRODUCER.....SKIDMORE-WILHELM  
PROJECT NO.....DEPT. INFO.

LAB NO.....AIM3-0074

UNIT OF MATERIAL: MODEL M SERIAL NO.: 1424  
0-80,000 LB.

CONTRACTOR:XXXXXXXXXX

SAMPLED BY.....KALSEM

SENDER NO.:

DATE SAMPLED: 05/10/93

DATE RECEIVED: 05/10/93

DATE REPORTED: 05/10/93

---

INDICATED LOAD ON GAUGE-LBS.	ACTUAL LOAD ON TEST MACHINE –LBS.			
	1 <sup>ST</sup>	2 <sup>ND</sup>	3 <sup>RD</sup>	AVG.
PEG	0	0	0	0
10,000	9,200	9,200	9,200	9,200
20,000	19,200	19,200	19,200	19,200
30,000	29,000	29,000	29,000	29,000
40,000	38,800	38,800	38,800	38,800
50,000	48,800	48,800	49,000	48,000
60,000	59,000	58,800	59,000	59,000
70,000	68,800	68,800	68,800	68,800
80,000	79,000	78,800	78,900	78,900

COPIES TO:

CENTRAL LAB

DISPOSITION:

SIGNED: \_\_\_\_\_  
TESTING ENGINEER

